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controlled by compact motor
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How to use this Parts List

The dimension of Collar on this Parts List shows Inside diameter X Outside
diameter X Width.
Numbers on a connector show sizes of joints.

Explanation of Marks (marked at the Side of Part No.)
[ ] means this part is changed from the previous Parts List.
Inside of [ ] shows the previous Part No. and the shape of screw or the like.
€ means this part and model is added to the previons Parts List.

How to place an order for the parts
¢ When placing an order for the parts from this Parts List, please clearly state the Parts No.
(e.g.3500201) which you require so that we can deliver the correct Parts to you.
s¢ When the Part No.is “0068011” , please place an order for the part by showing “0068011"
or “68011" .
Y When ordering Air Tube, please inform us of the Part No. and the length.

This Parts Listis subject to change without notice.
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UT-A34, UT-A34/Y DEVICE(1)

VT2500/UT-A



UT-A34, UT-A34/Y DEVICE(1)
o

UT-A34, UT-A34/Y %&(1) ]

Ref.No Parts No. Description m A Amt. Req
1 4301134 Tension Disc Separator HREXR 1
2 4301145 Thread Pull-off Holder RIBALIN—TRILEY 2
3 120024 Screw{M4-0.7 X 14} Ha= ) 3
4 4301137 Needle Thread Pull-off HARBRY () 1
5 009746 [110009] Screw(M4-0.7 x 8)[M4-0.7 x 8] xRy 2
6 4301130 Looper Thread Pull-off JU—)RREEX 1
7 4301144 Tension Release Lever HRIBALIN— 1
8 0010283 Y-Knuckle YFvob 1
9 1099004 Connecting Pin vv&E 1

10 100001 Nut Fv bk 1
11 1091035 Tension Release Cylinder HRBEAVY VY 1
12 1095001 Speed Controller AE—ka>b0O—-3 2
13 0010337 Union Y-Connector(® 4) aA=AYYIARIH 2
14 120027 Screw(M4-0.7 x 25) Ry 1
15 0063612 & Cord Clamp(4N- ® 6.8) d—RkRo527 1
16 110094 & Screw(M4-0.7 X 6) xRy 2
17 0023381 & Cord Clamp(6N- @ 10.6) dA—Koov7 1
18

19 4301186 & Needle Thread Eyelet(Middle) R0 (F) 1
20

21 4301135 Thread Pull-off Eyelet Holder REBEARES 1
22 110013 Screw{M4-0.7 X 8) Ry 2
23 4301136 Thread Pull-off Eyelet HRIEBXARE 5
24 000209 Washer Ty 5
25 110023 Screw(M2-0.4 X 3.5) =37 5
26 4301132 Thread Take-up Cover(Rear) HIHIN—(18) 1
27 110012 Screw(M4-0.7 X b) IRy 2
28 4301202 & Thread Take-up Eyelet hLkE 1
29

30 4301205 & Looper Thread Guide JL—IRRERH 1
31 110050 & Screw(M3.5-0.6 X 4.5) ji=) 1
32 170042 & Screw{M3-0.5 x 5) =) 1
33 0032426 & Looper Thread Retainer Spring INRFIRR 1
34 0037108 & Looper Thread Tension Disc /NERFm 2
35 3500247 & Looper Thread Eyelet I—IUNAFRE 1
36 4301129 Thread Take-up Eyelet Holder BN LKRERMR 1
37 4301133 Thread Take-up Cover AP AC 1
38 4301131 LLooper Thread Pull-off Eyelet IL—ICRIEE X RE 1
39 110002 Screw(M35-0.5 x 5) = 2
40 4301300 [4301110] Cylinder Front Cover 2 U FRIAIN— 1
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UT-A34, UT-A34/Y DEVICE(2)
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UT-A34, UT-A34/Y DEVICE(2)
e =

UT-A34, UT-A34/Y %8 (2)2

Ref.No Parts No. Description m A Amt. Req
1 4301111 Cylinder Top Cover Yy ERAN— 1
2 190077 Screw(M4-0.7 X 10} kxy 6
3 4301112 Air Cylinder Bracket I7VYVIRAAE 1
4 009747 Screw(M4-0.7 x 10) IERY 4
5 1091170 Air Cylinder 7Yy 1
6 009744 Screw(M3-0.5 x 10) Exy 1
7 1066146 Switch Holder Ay FERH 1
8 110032 [T10033] Screw(M3-05 x 6.5)[M3-05 X 6] Exry 1
9 1094059 Elbow Connector(® 4-M5) TILARART S 1

10 4301113 Collar No7— ' 1
11 120047 Screw(M3-0.5 x 8) jl=$7) 1
12 0000022 [000012] Nut Fvhk 1
13 4301114 Connecting Holder A ERINILSY 1
14 4301308 [4301116] Driving Rod Unit Eh X ZERENR (FH) 1
15 190085 Screw(M5-0.8 X 4.3) Exy 1
16 4301115 Holder Guide(Left) B A ZARILY HA B(E) 1
17 4301117 Holder Guide(Right) XA XRILY A R(E) 1
18 001123 Washer AV 2
19 006202 Screw(M4-0.7 X 6) xRy 2
20 000507 ¢ Washer AR 1
21 1094060 Connector(® 4-M5) AxU 5 1
22 1094032 Connector(d 4) ARV 5 1
23 1095007 Speed Controller A-—-ROarvbhO—7 1
24 1096029 Air Tube(4 x 2.5mm)(Black) IF7Fa—7(8) -
25 120047 [009744] Screw(M3-0.5 x 8)[M3-0.5 x 10] xRy 1
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UT-A34, UT-A34/Y DEVICE(3)
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UT-A34, UT-A34/Y DEVICE(3)

UT-A34, UT-34/Y %8(3) 3

Ref.No Parts No. . Description m % Amt. Req
1 1097009 Regulator L¥al—% 1
2 110017 Screw(M5-0.8 X 8) I8 2
3 000600 Spring Washer A7V T Tvv 2
4 000426 Washer A o 2
5 1253240 Regulator Support LF 2 L—FEIR 1
6 006905 Wood Screw(¢ 5.1 X 20) RRY 2
7 1098015 [0033939] Hose Band el GAW N 1
8 0010108 Hose Union IR—R1ZHY 1
9 0010264 Connector(¢ 6-PT1/4) aAxRI % 1

10 1096030 Air Tube(6 X 4mm)(Black) IF7Fa—7(B) -
11 0011795 Wrapping Band(2.3 x 92) HR/INVR 2
12 1066144 Switch Unit A4y F(#8) 1
13-1 1070199 R Connector ROxo% 1
13-2 1070203 ¢ RO Connector{with out Y Motor) ROaAxRIFZ(YE—FF ) 1
14 1091147 Air Cylinder BB sroUvsy 1
15 3201037 Cylinder Rod Chip yyvsyOy RFv/ 1
16 0010055 Connector(¢ 4-PT1/8) ARV S 2
17 1096029 Air Tube(4 x 2.5mm)(Black) IF7Fa—7(B) -
18 4301140 Cylinder Bracket TUVETER 1
19 000663 Washer A 2
20 006210 [009980] Screw(M6-1 x 12)[M6-1 X 10] =37 2
21 0036133 [0023381] Cord Clamp(5N-® 84){6N- ¢ 10.6] d—-ko5v7 1
22 110094 [110013] Screw(M4-0.7 X 6)[M4-0.7 x 8] Ry 1
23 110089 Screw(M4-0.7 x 35) by 2
24 4301142 Tension Release Cylinder Support HRIBADY TSR 1
25 000538 Washer Ty 2
26 009746 Screw(M4-0.7 X 8) xRy 2
27 0023381 & Cord Clamp(6N- ® 10.6) A—Ro9327 1
28 110094 & Screw(M4-0.7 x 8) Ji= 1
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UT-A34, UT-A34/Y DEVICE(4)
|

UT-A34,UT-A34/Y &8 (4)4

Ref.No Parts No. Description m & Amt. Req
1 1090266 Solenoid Valve, C. Set BRLF (1) 1
2 1090185 Manifold NZT7AILKR 1
3 1090242 Solenoid Valve BHAF 3
4 1097007 Silencer HAL VT 2
5 0010119 Blank Plug XS TST 3
6 1094056 Connector(¢ 6-PT1/8) axo% 1
7 1096029 Air Tube(4 X 2.5mm)(Black) IFFa—T(8) -
8 1200452 Intermediate Cable(UT-A34) ks — L 1
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ST2-A DEVICE ST2-A%E 5
|
RefNo Parts No. Description m & Amt. Req
1 4309910 ST2-A Device, C. Set ST2-A%E () 1
2 4301150 Trimming Device, Complete Set A ZEEE () 1
3 3101805 Bracket TSy bk 1
4 1091145 Air Cylinder IFIIVE 1
5 1095001 Speed Controller A—RI>+O—7 2
6 3101809 Movable Trimming Knife Holder BARXE 1
7 3101801 Movable Trimming Knife AR 1
8 270019 Screw(1/8-44 X 3) xRy 1
9 3101806 Knife Guide AXAAR 1
10 110001 Screw(M4-0.7 X 5.4} xRy 2
11 3101802 Fixed Trimming Knife B X R 1
12 110023 Screw(M2-0.4 x 3.5) Ry 4
13 3101810 Thread Clamp Rz 1
14 100058 Nut Fwv bk 1
15 3101808 Thread Clamp Spring HIEZ R 1
16 009791 Adjusting Screw(M3-0.5 x 6) HERY 1
17 110054 Screw(M3-0.5 X 3.5) kY 3
18 3101804 Holder Support MAXAXT 1
19 4301151 Positioning Plate(Upper) IR AR(E) 1
20 000425 Washer Ty 2
21 009980 Screw(M6-1 x 10) rExy 2
22 000665 Washer Ty 2
23 009746 Screw{M4-0.7 x 8) Exy 4
24 4301152 Positioning Plate{Lower) PIERXIR(T) 1
25 001123 Washer AV 2
26 3501397 Finger Guard ZaAYHA—FR 1
27 1096029 Air Tube(4 x 2.5mm)(Black) IFFa—T(8) -

VT2500/UT-A
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UT-A34/Y DEVICE(1)
L -

UT-A34/Y XE (1)

6

RefNo Parts No. Description m A Amt. Req
1 4301160 Motor Bracket E-vBftE 1
2 120001 Screw(M4-0.7 X 14) Ry 3
3 120011 Screw(M6-1 X 18) ji=3) 2
4 4301166 Motor Adapter T—97T7Y 1
5 009740 Screw{M6-1 x 10} Exy 4
6 4301167 Ball Bearing Stopper R=ILRFYVTHRIT 1
7 130021 Screw(M4-0.7 X 4.3) xRy 3
8 4301177 [4301163] Pulley(Front) 77—V (&70) 1
9 4301165 Timing Velt FAZTRILE 1

10 4301162 Velt Cover N A= 1
11 009806 Screw(M5-0.8 x 25) LRy 2
12 300043 Washer Ty 2
13 9613360 Motor tT—% 1
14 120030 Screw(M5-0.8 X 12) Y 4
15 3501415 Pulley(Large) 7—UX) ]
16 4301161 Motor Cover T—Y H/I— 1
17 110013 Screw(M4-0.7 x 8) jl=87) 4
18 000538 Washer vy 4
19 4301178 & Flange Tovy 1
20 110009 & Screw(M4-0.7 x 8) kxry 3
21 160024 [009740] Screw(M6-1 x 8)[M6-1 x 10] Exy 2
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UT-A34/Y DEVICE(2)
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¢ UT-A34/Y DEVICE(2)

UT-A34/Y £ & (2)

-

Ref.No Parts No. Description m % Amt. Req
1 4300059 Cap Fyrv/ 1
2 4301155 Cord Holding Plate O— REEIR 1
3 4301156 Handwheel NV RIRA = 1
4 009740 Screw(M6-1 x 10) JI=37 2
5 0092305 Magnet TRy b 1
6 4301157 Handwheel Adapter INY RIRA =TT TH 1
7 160004 Screw(M6-1 X 4.8) kxy 2
8 4301154 Rotation Detector Plate R—ILIC SR 1
9 009747 Screw(M4-0.7 X 10) xRy 3

10 1200500 Rotation Detector Unit R—JLIC(#8) 1
11 230016 Screw(11/64-40 X 4.8) by 1
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UT-A34/Y DEVICE(3) UT-A34/Y%@(3) 8

Ref.No Parts No. Description m A Amt. Req
1 9613365 [9613361] Control Box, C. Set(Note) HIER v o Z (8) (GF) 1
2 1057152 Control Board(Note) FIEEAR GE) 1
3 1057153 Panel Board IR IVERR 1
4 350014 Wood Screw(¢ 5 X 25) KRRy 7
5 1670181 Fuse(0.6A) £ a2 —X(06A) 1
6 1070182 Fuse(15A) b2 —X(15A) 2
7 9611077 Pitman v kv 1
8 8613362 Pedal Sensor, C. Set RGNz (#E) 1
9 1057154 Pedal Sensor Board YRR 1

Note: When ordering the Part No. 9613365 of Ref. No. 1 and the Part No. 1057152 of Ref. No. 2,
please inform us of the CODE that describes to the sticker on the back of the Control Box, C. Set
with Part No..

(7#) Ref. No. 1 Parts No. 9613365 KX U'Ref. No. 2 Parts No. 1057152 % Z1E X DBIE. M &t
HFR v 7 A(H) BEDOR T v A —ICEEB L TE D £9TCODE(a— P2 BASE (3w,

PARTS NO. 9613365
MODEL: vOOIOO/Y
> CODE: Y15

Control Box, C. Set
Ry 22 ()

VT2500/UT-A



VT2513-34K, -34T/UT-A34, VT2500-44H/UT-A34

VT2513-1 O0OM-34K/UT-A34

VT2513-156M-34T/UT-A34

18

VT2500-148M-44H/UT-A34

21

VT2500/UT-A



4 VT2513-34K, -34T/UT-A34, VT2500-44H/UT-A34 EXCLUSIVE PARTS

b7 ETILERRG

9

RefNo Parts No. Description m A Amt. Req
1-1 4308273 Stitch Plate, C. Set(56M) #-4R (48) 1
1-2 4308274 Stitch Plate, C. Set(64M) #HR (#8) 1
2-1 4308173 Stitch Plate(56M) #HiR 1
2-2 4308174 Stitch Plate(64M) iR 1
3 4301302 Fixed Trimming Knife EEX X 1
4 130005 Screw(M2-04 x 4) kxy 2
5 4301303 Thread Clamp Pz 1
6 110034 Screw{M2-04 X 2) Ry 3
7 4301304 Adjusting Plate HE R 1
8 110023 Screw(M2-04 x 35) =37 2
9 4301301 Movable Trimming Knife AR 1

10 4301122 Movable Trimming Knife Sleeve FARRY—T 1
11 110054 Screw(M3-05 X 2.6) xRy 1
12 4301305 Movable Trimming Knife Presser gAY 1
13 4301048 Fabric Guide(Left, Lower) wWHARET) 1
14 110023 Screw{M2-04 X 35) kxy 1
15-1 4309007 Differential Feed Dog(56) BxEY 1
15-2 4309008 Differential Feed Dog(64) Bk Y 1
16-1 4309041 Differential Feed Dog(Middle) (56) Fx Y 1
16-2 4309042 Differential Feed Dog(Middie)(64) hixl) 1
17 4301039 Fabric Guide(Right) mHARE&) 1
18 4308283 Stitch Plate, C. Set(56M) #1H4R (8) 1
19 4308183 Stitch Plate(56M) £k 1
20 4309023 Differential Feed Dog(Middie) (56) XY 1
21 4308262 Stitch Plate, C. Set(48M) #HR (48) 1
22 4308162 Stitch Plate(48M) iR 1
23 4309006 Differential Feed Dog(48) HIxY 1
24 4309035 Differential Feed Dog(Middle)(48) i) 1

VT2500/UT-A
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